AP U
&

CNA TEJSTING

- g

CNAS L0748

FA

230014349552

ANV

NO.1123060652

& N R &

Hou b AR

Name of Sample:

Fre ¥t

Consignor:

Test Report

il T-Hth 6L BL2600C18654S1PG2646 14. 6V 2600mAh
37. 96Wh

Lithium-ion Battery Pack BL2600C18654S1PG2646 14. 6V
2600mAh 37. 96Wh

HEREERE IR R A IR A )

GlobTek (Suzhou) Co., Ltd



b Al TR A A PR ]
o IR E
Shanghai Institute of Chemical Industry

) NO. 1123060652
Testing Co., Ltd. Test Report
1/3
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Fon A Chinese
Neme of SEmple]  seg- Lithium-ion Battery Pack BL2600C18634S1PG2646 14. 6V 2600mAh 37. 96Wh
English
FER NS 1123060652
Sample No.
EXTR Ve FEREERL R RS TR A
Consignor GlobTek (Suzhou) Co., Ltd
4 F8 45 IREREFFE CIRHD s R BR A 1)
Manufacturer GlobTek {Suzhou) Co., Ltd.
S IR R IER TR IS i 1T TR ST/SG/AC. 10/1/Rev. 22 3. 351 4 1M 188 %
R 75 ik e
Test method UNITED NATIONS Recommendations on the TRANSPORT OF DANGEROIS GOODS™ Mode]
Regulations ST/SG/AC. 10,'L/Rev. 22 3.3 special provisions :&8
. .. ICEr[E @ TR0 B 4mia it 2 43 4 rri\ ST/SGAAC. 10/1/Rev. 22 3. 20 S5 ¥k 1884
%‘ji*ﬂ'-’ﬁ- o
Criterion INTTED NATIONS Recommendations on the TRANSPORT OF DANGEROUS GOODS” Model
Regulations ST/SG/AC. 10/1/Rev. 22 3.3 specia! provisions 188
¥ o
#-"Dﬂ‘gﬁl [ LLERAUAD (220mm > 320mm X 220mm) , 4% 3044 Hi
Appearance Rectangle corrugated carton (320max 320mm X 220mm) , conta i ning 30 lithium batteries
y F %2 A A
g A 2093-06-27 e B 4 2023-06-27 ~ 2023-06-28
Accepted Date Test Date
t_‘mi[lri 15‘ ut%
*}E‘Idzﬁ Fl 1. 2m Drop test
Test ltems
WM (U35 CFRERE T 1. 20 BRI 30 TR CE RN
The tested package is capable of withstanding a 1. Z m drop test 7 7
e L
IJ' = A o
Conclusion !\". LELI
A3 F ) Date ) . 202340652 5 H
& AA{Ee: AR M. Tnner package: cokiuglgated paper. /
‘ UEMHBE (ke): 7.6 HHHREE (kg Tobudes
Comment
SR TR R BRI 45 AL
Consignor - /
Address Post Code
\ & 5 i L
E 1{} ;;@ ¥ A%
Approver:

Checker: ’&L@%
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Compller l ;ﬁ
Title: AL EINA B I (Head of Electrochemical Testing Department)
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5 | Name of Test Standard requirement or The ;
No — Clalise Numbar of Staraard Test Result Conclusion |Remark
PR AR, R
U B S R
), N IR -
The package is not
Tii [cracked. No damage to
@ |battery contained, No
I shifting of the contents
_e,-_B to battery contact, No
I A
releasing of contents.
HRA I R TR SR
ALY T AT AR
ST/8G/AC. 101, Rev. 22 (b, st skl s b /
3. 3 ’}&f%ﬁ’ﬂf‘.lé%&%%ﬁ?( 12,8 “ﬁrpji ,’Eﬁ;—f@%‘;gﬁ: }I)du d
UNITED NATIONS £, oW NG .
1. 2¥ Recommendat ions on the The package is no
PR o TRANSPORT OF DANGEROLS < | eracked. No demage to
1 1.2m C{C’UUD” \f“'de Regulations 145 | hattery contained, No
Drop Test ST/SG 3?*‘ 10/1/Rev. 22 3.3 i {shifting of the conrents
special provisions 188 ifif [ to battery contact, No
releasing of contents.
(AL B, AL IR A
Hi, TS0 Lk R A A £
A, oA AR .
| The package is not
Fz cracked. No damage to
battery contained, No
ffi | shifting of the contents
to battery contact, No
releasing of contents.
) I3 A
Test Environment MR 1 23°C R IB IR 1 - /%
Condition Ambient temperature:23'C, Ambient humidity:/%
S ;
Test ltem
2 LA A P s
Subcontracted Test SOLHET # / R /
Condition Subcontracted Hame Post Code
Laboratory Rk y 75 /
Address Tel
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GiobTek, inc.
wweglopick com

PART NO:BL2600C18654S1P(G2646
MODEL No: BL2600C18654S1PG2646
Input:19V-27V for onboard charger

OQutput:14.6V, 2600mAh, 37.96Wh

CAUTION:
‘May explode if disposed of In fire
‘Use specified charger only Oy
‘Do not short circuit %@ E
f :
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